## **REVIEW**

Allergy, Asthma & Clinical Immunology



# Infusion parameters, safety, and practical guidance for the manual administration of subcutaneous immunoglobulin 20% (Ig20Gly)

Dorothea Grosse-Kreul<sup>1\*</sup>, Crystal Allen<sup>2,3,4</sup>, Chrystyna Kalicinsky<sup>5</sup> and Paul K. Keith<sup>6</sup>

### Abstract

Primary immunodeficiency diseases (PIDs), also referred to as inborn errors of immunity, constitute a group of genetic conditions that affect the immune system. The current standard of care for patients with PIDs is lifelong immunoglobulin replacement therapy, delivered by intravenous (IVIG) or subcutaneous (SCIG) infusion. Immune globulin subcutaneous (human) 20% solution stabilized with glycine (Ig20Gly) is indicated as a replacement therapy for PIDs in adults and children of any age in Europe and in patients aged 2 years and above in the USA. Typically, Ig20Gly is administered using an infusion pump; however, delivery of Ig20Gly by manual administration has recently been approved in Europe. Practical recommendations on the use of Ig20Gly manual administration are lacking; this review therefore aims to provide guidance for use of this method of administration. Additionally, we summarize the infusion parameters, safety, patient-reported outcomes, and economic benefits associated with Ig20Gly manual administration. Manual administration of Ig20Gly was shown to permit faster rates of infusion than administration via infusion pump. Patients typically infused at two or fewer infusion sites with manual administration of Iq20Gly. Safety and tolerability profiles were similar for Ig20Gly manual administration and administration by infusion pump. Overall, there were comparable levels of patient satisfaction with manual administration and infusion pump, with patient preference deemed to be a key determinator of success for either method of administration. Economic studies identified cost savings for the healthcare system through manual administration compared with IVIG or SCIG infusion by infusion pump because of the reduced equipment costs and nurse support. For infusion of Ig20Gly by manual administration, a syringe and butterfly needle are used; patients are advised to start infusion at 1-2 mL/ min to prevent discomfort. Overall, manual administration of Ig20Gly offers an effective and well-tolerated alternative to administration by infusion pump.

**Keywords** Home infusion, Inborn errors of immunity, Manual push, Primary immunodeficiencies, Rapid push, SCIG 20%, Treatment individualization

\*Correspondence: Dorothea Grosse-Kreul d.grosse-kreul@nhs.net Full list of author information is available at the end of the article



© The Author(s) 2024. **Open Access** This article is licensed under a Creative Commons Attribution 4.0 International License, which permits use, sharing, adaptation, distribution and reproduction in any medium or format, as long as you give appropriate credit to the original author(s) and the source, provide a link to the Creative Commons licence, and indicate if changes were made. The images or other third party material in this article are included in the article's Creative Commons licence, unless indicated otherwise in a credit line to the material. If material is not included in the article's Creative Commons licence and your intended use is not permitted by statutory regulation or exceeds the permitted use, you will need to obtain permission directly from the copyright holder. To view a copy of this licence, visit http://creativecommons.org/licenses/by/4.0/. The Creative Commons Public Domain Dedication waiver (http://creativecommons.org/publicedomain/zero/1.0/) applies to the data made available in this article, unless otherwise stated in a credit line to the data.

immunodeficiency diseases Primary (PIDs), also referred to as inborn errors of immunity, are a group of approximately 485 genetic conditions that affect the immune system [1, 2]. Clinical manifestations of PIDs are highly variable and may present as an increased susceptibility to infection, autoimmunity, autoinflammatory disease, allergy, bone marrow failure, and/or malignancy [1, 2]. Secondary immunodeficiency disease (SID; or acquired forms of immunodeficiency) is caused by external factors that include underlying diseases (such as cancer) or medication (including steroids) [3]. Patients with PIDs or SID experience increased morbidity and mortality owing to recurrent and severe infections that lead to a reduced quality of life [3, 4].

The current standard of care for patients with PIDs and an antibody deficiency is lifelong immunoglobulin replacement therapy (IgRT), delivered by intravenous infusion (IVIG) or subcutaneous infusion (SCIG) [5-7]. Standard IVIG therapy typically involves one infusion per month at a maintenance dose of 0.4–0.6 g/kg [8]. SCIG therapy is typically administered once weekly or every two weeks at a maintenance dose of 0.1 g/kg/week [8], with difference in infusion schedules largely dependent on patient preference. Although treatment with IVIG is effective in preventing infection, it can be associated with adverse events (AEs), including headaches, fever, allergies, and other systemic reactions [7]. Additionally, the requirement for repeated venous access and patient visits to physician offices or outpatient infusion centres may negatively affect patient health-related quality of life (HRQoL) [7], although this may vary by region. For example, in Canada, IVIG can only be administered in a healthcare setting by a healthcare professional (HCP) [9]; in comparison, IVIG may be administered at home independently in the UK or with nursing support in the USA [10, 11], both of which may lessen some of the patient burden of visiting a healthcare centre.

Importantly, SCIG offers an alternative therapy for patients who experience AEs using IVIG or have difficulty with venous access. SCIG infusion has been shown to be as effective as IVIG at preventing infections in patients with PIDs, and results in fewer systemic adverse reactions [7, 8, 12]. However, patients who report less satisfaction with SCIG than IVIG often identify increased frequency of infusions and local site reactions as primary reasons [8]. Although SCIG infusions require more frequent administration than IVIG, SCIG can be more easily administered at home, and patients/caregivers can adjust the method of delivery, infusion volume, infusion rate, number of sites, and number of infusions per week, depending on patient preference and needs [7, 12]. Additionally, estimates suggest that the annual cost of SCIG to healthcare systems is less than IVIG, owing to the lower direct costs associated with medical supplies and the reduced nursing support required for administration [13].

Several SCIG formulations are available for the treatment of patients with PIDs, including differing immunoglobulin (Ig) G (IgG) concentrations (10%, 16%, 16.5%, and 20%) [14-16] and infusion with recombinant human hyaluronidase (an enzyme that depolymerizes hyaluronan in the extracellular matrix to transiently increase tissue permeability to Ig) [7, 17]. SCIG delivery facilitated by recombinant human hyaluronidase enables the delivery of larger volumes of IgG at a single infusion site every 3-4 weeks and can be administered at the same dose as a patient's previous IVIG therapy [7, 12]. The first liquid IgG 20% formulation approved globally for subcutaneous administration in patients with PIDs was immune globulin subcutaneous (human) 20% solution, stabilized with proline (IgPro20; Hizentra [CSL Behring, King of Prussia, PA, USA]) [18]. Compared with lessconcentrated SCIG therapies, SCIG 20% allows for smaller infusion volumes and higher infusion rates [19]. Between April and September 2018, the Canadian Blood Services formulary phased in another SCIG 20% therapy: immune globulin subcutaneous (human) 20% solution, stabilized with glycine (Ig20Gly; Cuvitru [Baxalta US, Inc., a Takeda company, Lexington, MA, USA]) [20, 21].

In Europe, Ig20Gly is indicated as a replacement therapy in adults and children of any age for PIDs associated with impaired antibody production, and for SID in patients who experience severe or recurrent infections, ineffective antimicrobial treatment, and either proven specific antibody failure or a serum IgG level of less than 4 g/L [22]. For patients with PIDs, after steady-state IgG levels are attained, it is recommended that maintenance doses are administered at repeated intervals to reach a cumulative monthly dose of 0.3-1.0 g/kg [22]. In the USA, Ig20Gly is indicated as a replacement therapy for PIDs with antibody deficiency in adult and paediatric patients aged 2 years and above [23]; Ig20Gly can be administered at regular intervals, daily, or up to every 2 weeks, depending on the patient's pharmacokinetic and clinical response profile [23]. Two pivotal phase 2/3 clinical trials conducted in North America (NCT01218438) and Europe (NCT01412385) demonstrated favourable efficacy, safety, and tolerability of Ig20Gly delivered by infusion pump in patients with PIDs; 4327 infusions were administered in 74 patients in the North American trial and 2349 infusions were administered in 49 patients in the European trial [19, 24]. Overall, both trials showed that Ig20Gly can establish protection against infection with stable steady-state IgG levels [19, 24].

Following the European approval in November 2021 of manual administration of IgPro20 via a syringe for use in patients with PIDs [25], manual administration of Ig20Gly via a syringe was approved in Europe in September 2023 as an alternative to infusion pump administration [22]. Manual administration of SCIG avoids technical and logistical requirements associated with infusion pump use (e.g. software problems, battery failures, or inadequate interface design), permitting easier infusion at home [26]. Importantly, prior studies using manual administration for the delivery of SCIG therapies have demonstrated the efficacy, safety, and tolerability of manual administration in adults and paediatric patients with PIDs; these studies are summarized in Table 1 [15, 16, 27–31].

During the COVID-19 pandemic, owing to patient preference for at-home treatment and a reduced availability of infusion pumps, there was accelerated uptake of SCIG manual administration. Nonetheless, practical guidance and assessment of patient suitability for manual administration remains limited. Therefore, this article reviews infusion parameters, safety, patientreported outcomes (PROs), and the economic benefits of Ig20Gly manual administration, as well as providing practical guidance for use of this method.

#### Studies reporting outcomes following the manual administration of Ig20Gly

To date, two published studies have discussed infusion parameters, safety, and PROs following treatment with Ig20Gly infused via manual administration. The first was the CANadian CUvitru Non-interventional study (CANCUN; NCT03716700) of patients with PIDs or SID transitioning to Ig20Gly from a prior SCIG therapy; this publication included a subgroup analysis in which manual administration of Ig20Gly was evaluated [20]. CANCUN was a phase 4, prospective, single-arm study in six centres across Canada (excluding Quebec) with a maximum 12-month (-1/+2 months) follow-up period [20]. Overall, 125 patients aged 2 years and above with PIDs or SID were included; of these, 54 patients (43.2%) infused Ig20Gly via manual administration [20]. Of patients infusing by manual administration, median (range) age was 63 (19-82) years and 72.2% of patients were female; in total, 51.9% of patients infusing manually had PIDs and 48.1% had SID [20]. The second publication reported on a retrospective analysis of the IG-TATRY (NCT04636502) study, which was conducted to analyse real-world data on the use of Ig20Gly in paediatric patients with PIDs from four immunology/haematology clinics in Poland [32]. In total, 75 paediatric patients (aged < 18 years) with PIDs were included, of whom 16 (21.3%) infused Ig20Gly by manual administration (7 patients [9.3%] infused only by manual administration; 9 patients [12.0%] used both infusion pump and manual administration). Of patients using manual administration, 3 patients were aged 6 years and under, 7 patients were aged 7–11 years, and 6 patients were aged 12–17 years [32].

#### Infusion parameters of manually administered Ig20Gly

In the CANCUN study, compared with patients using an infusion pump at the 12-month follow-up, patients using manual administration did so with a lower median (interquartile range [IQR]) volume per infusion (30.0 [20.0-40.0] mL vs 43.0 [40.0-60.0] mL) [20]. The median (IQR) volume per site infused by manual administration was lower in the IG-TATRY study (12.5 [10.0-20.0] mL) than in the CANCUN study, likely owing to the enrolment of only paediatric patients in the IG-TATRY study (Table 2) [32]. Consistent with age-dependent infusion volumes, median volume per site was shown to increase with age in the IG-TATRY study, starting at 10.0 mL in patients aged up to 6 years, 15.0 mL in patients aged 7-11 years, and 17.5 mL in patients aged 12-17 years [32]. However, despite the difference in reported volumes per infusion between infusion pump and manual administration, it is possible to administer similar volumes of Ig20Gly using either method. For the first infusion by manual administration, 20.0 mL per site is generally considered appropriate to assess patient tolerability. The typical maximum syringe volume used for manual administration is 30.0 mL, but patients can infuse greater volumes, if tolerated, by switching the type of syringe.

With respect to infusion duration, in the CANCUN study at 12 months, the median (IQR) duration of infusion was shorter for patients using manual administration than for use of an infusion pump (24 [10– 40] min vs 60 [45-73] min) [20]. Consistent with these observations, reduced infusion time with manual versus infusion pump administration was demonstrated in a retrospective chart review of 173 paediatric and adult patients with PIDs receiving IgPro20 (< 9 min vs 49 min) [30]. Two other studies reported similar infusion times for manual administration of IgPro20, ranging from a mean duration of 23 min to 47 min [27, 28]. One potential modifier of infusion duration is the rate of infusion, with one study showing a mean weekly duration of IgPro20 administered by manual administration of 23-28 min at a 2.0 mL/min infusion rate and 103-108 min at a 0.5 mL/min infusion rate [27].

Overall, in the CANCUN study at 12 months, median (IQR) infusion rate for manual administration was

	Cowan et al. 2021 [ <mark>27</mark> ]	Patel et al. 2015 [ <mark>28</mark> ]	Shapiro 2010 [16]	Shapiro 2013a [30]	Shapiro 2013b [ <mark>29</mark> ]	Walter et al. 2020 [31]	Warnatz et al. 2022 [15]
Type of study, location	Phase 4, open-label multicentre study of high SCIG infusion rates in patients with PIDs in the USA	Retrospective chart review of paediatric patients with PIDs in North America	Retrospective chart review of patients with PIDs in the USA	Retrospective chart review of patients with PIDs in the USA	Retrospective chart review of patients with PIDs in the USA	Retrospective chart review of patients with PIDs enrolled in the SCIG manual administration program in Canada	Multicentre, open-label, randomized, non- inferiority trial in adults with PIDs in Australia, Germany, Italy, and the UK
Demographics	Adults and adolescents, n = 16	Paediatric patients, n = 88	Adults and paediatric patients, n = 104	Adults and paediatric patients, n=173	Paediatric patients, n = 96	Adults, n=62	Adults, $n = 30$
SCIG	SCIG 20% (IgPro20; Hizentra)	SCIG 20% (IgPro20; Hizentra)	SCIG 16% (Vivaglobin)	SCIG 16% (Vivaglobin) or SCIG 20% (IgPro20; Hizentra)	SCIG 16% (Vivaglobin) or SCIG 20% (IgPro20; Hizentra)	SCIG 16% (Vivaglobin), SCIG 20% (IgPro20; Hizentra) or SCIG 20% (Ig20Gly; Cuvitru)	SCIG 16.5% (Gammanorm)
Study objective	To evaluate the safety and tolerability of IgPro20 manual administration infusions at flow rates of 0.5–2.0 mL/min	To analyse the safety and efficacy of SCIG 20% in children aged < 5 years	To evaluate dosing and administration patterns, IgG trough levels, safety, and tolerability of manual administration with administration by infusion pump in patients who chose their SCIG administration method	To evaluate dosing and administration patterns, characterize serum lgG levels, and evaluate the safety and tolerability of the manual administration technique of patients receiving SCIG treatment	To analyse usage patterns, pharmacokinetic responses, and safety outcomes of paediatric patients using SCIG administered manually and by infusion pump	To determine the effectiveness of SCIG manual administration in adult patients with PIDs	To evaluate patient HRQoL and satisfaction with SCIG 16.5% when administered by infusion pump or manually
Inclusion criteria	Patients with PIDs receiving a stable dose of IgPro20 therapy at a flow rate of ~0.5 mL/min/ site for ≥ 1 month prior to the first day of the study	Patients with PIDs who had received > 1 dose of SCIG 20% prior to 5 years of age, regardless of previous Ig replacement therapy	Patients who were either Ig-naive or were switched from IMG to a 16% SCIG; patients who had received $\geq$ 1 course of SCIG therapy between 1 January 2006 and 1 April 2008 for PIDs	Patients of any age who had received > 1 course of SCIG therapy for PIDs between 1 January 2006 and 1 November 2011	Patients of any age who received ≥ 1 course of SCIG therapy for PIDs between 1 January 2006 and 1 November 2011	Patients aged ≥ 18 years with PIDs who had received SCIG via manual administration for ≥ 12 consecutive months	Patients aged ≥ 18 years with PIDs who had received SCIG for ≥ 1 month

 Table 1
 Studies of manual administration of SCIG therapies other than Ig20Gly

	Cowan et al. 2021 [ <mark>27</mark> ]	Patel et al. 2015 [28]	Shapiro 2010 [16]	Shapiro 2013a [ <mark>30</mark> ]	Shapiro 2013b [ <mark>2</mark> 9]	Walter et al. 2020 [ <b>3</b> 1]	Warnatz et al. 2022 [ <mark>15</mark> ]
Key results	Subcutaneous IgPro20 manual administration infusions at flow rates up to 2.0 mL/min were Rates of treatment- related local TEAEs were 0.023, 0.082, and 0.025 per infusion for 0.5, 1.0, and 2.0 mL/ min flow rates, respectively Median volume administered was 55.0 mL and median dose was 57.0 mL	Manual administration of SCIG 20% without difficulty administration times in some patients than administration via infusion pump	Overall, 65/74 patients (88%) who initiated SCIG therapy using manual administration remained on manual administration and 13/29 (45%) who started on infusion pump switched to manual administration Mean serum IgG levels were comparable between patients using manual administration (12.3 g/L) and infusion pump (11.5 g/L) pump (11.5 g/L) pump (11.5 g/L) administration administration administration administration administration administration administration administration administration pump (12.8 g/L) pump (12.8 g/L) pum (12.8	Overall, AEs were reported once every 5-6 visits and were less frequent with manual administration administration and most continued therapy with manual administration Manual administration moved for faster administration than infusion pump than infusion pump	Manual administration had a favourable safety profile and was a viable alternative to infusion pumps in children Serum igG levels were 17.8% higher with subcutaneous manual administration than with infusion pump manual administration than infusion pump (87% lower among patients using manual administration than infusion pump aged < 2 years aged < 2 years aged < 2 years and 50% lower in patients aged 2 to < 10 years) The majority of AEs for both infusion pump and manual administration allowed for faster infusion times (most completed in < 10 min)	Manual administration of SCIG was reported to result in adequate steady-state IgG levels Only 8 patients discontinued SCIG following = 12 months of treatment via manual administration	Compared with infusion pumps, for manual administration per site was > 2 times higher, total infusion rate was > 3 times higher, and total infusion rate was > 3 time expenditure for dosing was shorter The 3-month rate of infection and residual serum Ig levels were comparable for infusion pump and manual administration not significantly differ between patients using administration and those using administration and those using administration and those using administration than for infusion pump; indirect costs were similar for both modes
					than infusion pump		of administration
AF adverse event. HROG	/ health-related quality of life	. <i>Ia</i> immunoalobulin. <i>laG</i> imr	munoalobulin G. <i>IaPro20</i> im	mune alobulin subcutaneo	us (human) 20% solution. sta	abilized with proline. <i>la206</i>	/v immune alobulin

AE adverse event, HROoL health-related quality of life, *lg* immunoglobulin, *lgG* immunoglobulin G, *JgPro20* immune globulin subcutaneous (human) 20% solution, stabilized with proline, *Ig2051* immune gises subcutaneous (human) 20% solution, stabilized with proline, *Ig2051* immune gises subcutaneous (human) 20% solution, stabilized with glycine, *PID* primary immunodeficiency disease, *SCIG* subcutaneous immunoglobulin, *SD* standard deviation, *TEAE* treatment-emergent adverse event

Table 1 (continued)

Infusion parameter	CANCUN study [20]	IG-TATRY study [32]
Infusion volume, mL, median (IQR)	30 (20–40) <sup>a</sup>	13 (10–20) <sup>b</sup>
Infusion duration, min, median (IQR)	24 (10–40)	NR
Dose received, g/kg, monthly, median (IQR)	0.4 (NR) <sup>c</sup>	0.3 (0.2–0.4)
Number of infusions/month, median (IQR)	4 (4–8)	3.5 (3.0-4.0)
Dosing interval, n (%)		
Daily 2–6 times/week Once weekly Bi-weekly Other	0 17 (40.5) 25 (59.5) 0 0	NR NR NR NR NR

 Table 2
 Infusion parameters of Ig20Gly manual administration

CANCUN CANadian CUvitru Non-interventional, Ig20Gly immune globulin subcutaneous (human) 20% solution, stabilized with glycine, IQR interquartile range, NR not reported

#### <sup>a</sup> Per infusion

<sup>b</sup> Per site

<sup>c</sup> Median monthly dose by bodyweight was reported for the whole cohort, regardless of method of administration (infusion pump or manual administration); median (IQR) weekly dose for the manual administration cohort was 8.0 (6.0–8.0) g

30.0 (30.0–60.0) mL/h/site (unpublished observation), compared with 40.0 (34.0–59.0) mL/h/site for all patients [20]. By comparison, for the paediatric population in the IG-TATRY study, patients using manual administration had a higher median (IQR) infusion rate than those using an infusion pump (92.5 [50.0–170.2] mL/h and 40.0 [29.5–55.5] mL/h, respectively; unpublished observations). Notably, the higher infusion rates in the IG-TATRY study may result from differences in age (paediatric vs adult) or rate calculations (mL/h vs mL/h/site); rate per infusion site was not reported in the IG-TATRY study.

In the IG-TATRY study, paediatric patients using manual administration received a lower median (IQR) monthly dose of 0.3 (0.2–0.4) g/kg than the entire cohort (0.4 g/kg), which also included patients who used an infusion pump [32]. The higher reported median monthly dose of Ig20Gly for the entire cohort was similar to doses reported in prior studies: 0.40–0.55 g/kg between 6- and 12-month follow-up visits [33, 34]. Additionally, for the 16 patients using manual administration in the IG-TATRY study, the median (IQR) infusion interval was 8.5 (7.0–10.0) days, equating to a median (IQR) of 3.5 (3.0–4.0) infusions per month [32].

In the CANCUN study, patients using manual administration were more likely to use two or fewer infusion sites than patients using an infusion pump (96.3% vs 55.0%) [20]; more patients infused at three or more sites using an infusion pump than using manual administration (45.0% vs 3.7%). Studies with other SCIG therapies (including IgPro20 and SCIG 16% [Vivaglobin; CSL Behring GmbH, Marburg, Germany]) were concordant with these findings, showing that patients using manual administration typically infuse

at two or fewer sites [16, 28]. Patients administering SCIG 16% using an infusion pump were more likely to infuse at three or more sites than patients using manual administration [16]. Individual patient dexterity, leading to difficulty infusing at more than two infusion sites for any given infusion via manual administration, may contribute to this observation of increased infusion frequency to achieve the target dose. However, with the support of a caregiver, it is possible to use multiple syringes for manual administration at more than two sites simultaneously.

Patients infusing by manual administration in the CANCUN study also tended to infuse at more frequent dosing intervals than those using an infusion pump (40.5% of patients infused 2–6 times/week for manual administration, compared with 3.1% of patients infusing at this frequency via an infusion pump) [20]. Nevertheless, for both manual administration and infusion pump administration, the most frequent dosing interval was once weekly (59.5% and 87.5% of patients, respectively) [20].

## Efficacy, safety, and tolerability of Ig20Gly infusion by manual administration

Median (IQR) serum IgG trough levels in the CANCUN study were similar for manual administration (9.1 [8.3–11.0] g/L) and infusion pump cohorts (8.6 [7.9–10.6] g/L) [20]. Consistent with this observation, serum IgG trough levels in the IG-TATRY study were comparable between paediatric patients who infused Ig20Gly by manual administration and the overall population (patients who infused with manual administration or infusion pump) [32]. In the IG-TATRY study, the median (IQR) serum IgG trough level was 9.0 (8.2–9.6) g/L for patients

using manual administration (measured 1-7 days post-dose) and 8.0 (7.0-9.3) g/L for the entire cohort (measured 1-14 days post-dose; it was not possible to analyse the serum IgG trough levels up to 14 days postdose in patients using manual administration because of an insufficient number of IgG measurements) [32]. Importantly, in all patients in both studies, the median IgG levels were above a putative minimum protective threshold of 5.0 g/L in all age groups (although in clinical practice, higher thresholds are sometimes used depending on individual patient characteristics) [22, 35–37]. Considering delivery of any SCIG therapy, serum IgG trough levels following manual administration are often higher than those following infusion pump administration [16, 29, 30, 38, 39], although no pharmacokinetic analyses have been conducted to explain these observations.

In the IG-TATRY study, Ig20Gly was well tolerated. Overall, five patients (6.7%) discontinued the study; no patient reported manual administration of Ig20Gly as the reason for study discontinuation [32]. Reasons for study discontinuation included no requirement for further treatment owing to satisfactory and stable IgG levels, patient request, and a single death in an 8-year-old patient with PID (no AEs were reported for this patient during the study period) [32]. Tolerability findings were not explicitly reported for patients using manual administration in the CANCUN study.

In the CANCUN study, for patients using infusion pump and manual administration, the number of reported AEs of interest (defined as any AE described as a warning/precaution in the product monograph, reported in a previous trial, or observed during post-marketing surveillance) was similar: 9 AEs of interest in 6/71 (8.5%) patients and 14 AEs of interest in 10/54 (18.5%) patients, respectively [20, 40]. All AEs of interest associated with manual administration were mild or moderate in nature (n=7 each in 7 and 4 patients, respectively); for patients using an infusion pump, 7 AEs were reported in 4 patients as mild, 1 AE was reported in 1 patient as moderate, and 1 AE was reported in 1 patient as severe (defined as any event that interrupted usual activity of daily living, significantly affected clinical status, or may require therapeutic intervention) [20]. Of the AEs of interest associated with manual administration, 5 were considered related, 5 were possibly related, and 1 was probably related to Ig20Gly infusion; no serious AEs were reported in patients using manual administration [20]. The reported safety profiles associated with manual administration of Ig20Gly were consistent with studies using other SCIG therapies [16, 27]. For example, in one study of IgPro20 delivered by manual administration, most AEs were local and mild and tended to subside over time [16]. However, the IG-TATRY study did not report safety outcomes because the study objective was to report real-world data on treatment regimens, patient characteristics, and clinical outcomes from Ig20Gly treatment [32]. As such, additional studies in paediatric patients may prove beneficial in validating safety outcomes in this population.

# Patient-reported HRQoL outcomes following manual administration of Ig20Gly

The choice of manual or infusion pump administration may be influenced by availability of at-home support, patient dexterity and strength, confidence in infusing using manual administration, adherence, and an ability to fit manual administration around daily schedules. In the CANCUN study, PROs, as measured by the 9-item Treatment Satisfaction Questionnaire for Medication scores (including global satisfaction, effectiveness, and convenience), Life Quality Index (including treatment interferences, therapy-related problems, therapy setting, and treatment costs), and Treatment Preference Questionnaire data were similar between patients who administered Ig20Gly manually or by infusion pump (Fig. 1) [20]. After 12 months, all patients, regardless of mode of administration, expressed an interest in continuing Ig20Gly treatment [20]. These data are in accordance with studies of other SCIG therapies, which identified comparable levels of patient satisfaction with manual and infusion pump administration [15], suggesting that patient suitability for manual administration is in part dependent on patient preference. HCPs should encourage patients to try both methods of administration and the option used may be changed over time to suit the need of the patient/caregiver according to preference or personal circumstances.

#### Patient suitability for manual administration of SCIG

Body mass index (BMI) has been investigated to determine if it is a factor that may alter patient success with manual administration. One study of patients with PIDs receiving IgPro20 to assess the safety and tolerability of increasing manually administered infusion flow rates (from 0.5 mL/min to 2.0 mL/min) included a responder analysis (patients who completed a pre-defined minimum number of infusions) with stratification by patient BMI [27]. At all flow rates considered, there were no meaningful differences in the proportion of responders in a population of obese (BMI  $\geq$  30 kg/m<sup>2</sup>) and non-obese (BMI <  $30 \text{ kg/m}^2$ ) patients. At the 0.5 and 1.0 mL/min infusion rates, there was a 100% responder rate; at the 2.0 mL/min infusion rate, there was an 87.5% responder rate [27]. However, no underweight patients  $(BMI \le 18 \text{ kg/m}^2)$  were enrolled into the study and



**Fig. 1** TSQM-9 (**a**) and LQI (**b**) scores following manual administration of Ig20Gly in the CANCUN study. Values presented for patients who provided feedback; the number of patients with available data was not provided for each subcategory of the TSQM-9 or LQI scores. The TSQM-9 recall period was 2–3 weeks from the study visit date or since the last Ig20Gly administration. For TSQM-9 and LQI, scores for each domain were calculated by summing the items in each domain and then transforming into a value ranging from 0 to 100 (higher scores indicated better satisfaction/status). *CANCUN* CANadian CUvitru Non-interventional, *Ig20Gly* immune globulin subcutaneous (human) 20% solution, stabilized with glycine, *LQI* Life Quality Index, *SD* standard deviation, *TSQM-9* 9-item Treatment Satisfaction Questionnaire for Medication

thus conclusions could not be drawn on the safety and tolerability of manual administration in this group [27].

Additionally, a retrospective chart review of 40 patients who were obese with PIDs using manual administration of SCIG 16% (Vivaglobin) identified differences between manual administration and infusion pump administration in obese patients [38]. Mean serum IgG levels in obese patients were higher using manual versus infusion pump administration (10.0 g/L and 8.4 g/L, respectively) [38]. For patients using manual administration, the mean (SD) monthly SCIG dose was lower in obese patients than non-obese patients (0.5 [0.2] g/kg vs 0.6 [0.2] g/kg), yet mean (SD) weekly SCIG volume was higher in obese patients than non-obese patients (72.1 [31.7] mL vs 46.2 [24.7] mL) [38]. Furthermore, obese patients using manual administration infused more times per week than non-obese patients (mean 3.3 days vs 2.7 days) but used a similar number of sites per infusion (1.5 sites vs

Page 9 of 12

1.3 sites, respectively). For all patients, AE rates were lower in patients using manual administration than infusion pump administration (15.6% vs 20.7% of visits, respectively); rates of overall and local AEs were also slightly lower in obese than non-obese patients (15.8% vs 17.6% of visits, respectively) [38].

Despite these results, in clinical practice BMI is not considered to be a good indicator of patient success with manual administration. Instead, patient strength, support, and confidence with use of a syringe appear to be key determinators of patient suitability for manual administration. However, further studies are warranted to confirm any differences in patient suitability based on BMI for Ig20Gly delivery by manual administration.

#### Economic impact of SCIG manual administration

Manual administration of SCIG is expected to be more economical than pump-assisted infusion of SCIG or IVIG owing to fewer supplies and a reduced requirement for nursing support. A Canadian economic simulation model suggested that replacing IVIG delivered by infusion pump with manually administered SCIG in 50% of adult patients with PIDs would result in a cost saving for the healthcare system of CAN\$5736 per patient within the first 3 years of therapy, which would represent overall reduced costs of CAN\$1.3 million for the population of patients with PIDs in British Columbia [13]. Additionally, the economic model suggested that switching from IVIG to a pump-based SCIG option would result in cost savings of CAN\$1621 per patient and CAN\$369 665 for the population of patients with PIDs in British Columbia over the first 3 years of therapy [13]. Additionally, an earlier clinical trial in adults with PIDs in Europe also identified lower monthly direct costs (including expenses for Ig, pumps/injection kits, and nursing time) associated with manual administration than infusion pump administration (mean ± SD [range]: €100.2 ± 65.8 [22.5-283.5] and €178.2 ± 102.6 [64.4–464.6], respectively) [15].

# Practical guidance on the manual administration of Ig20Gly

For infusion of Ig20Gly by manual administration, a syringe and butterfly needle are used. Patients should gradually push down on the plunger of the filled syringe (as directed by their HCP) until all fluid in the syringe has been injected [41]. For patients with dexterity issues, syringe holders (for example, SteadyJect [CSL Behring, King of Prussia, PA, USA]) may be used to facilitate infusions. Availability of pre-filled syringes may reduce errors in the preparation of infusion equipment [42]. Initially, it is recommended that patients start with an infusion speed of 1.0–2.0 mL/ min to prevent discomfort [41]; however, the maximum

infusion rate via manual administration has not been well defined and should be adjusted in line with patient tolerability. Notably, the US prescribing information for Ig20Gly states a maximum infusion rate of 60 mL/h/site for administration of Ig20Gly by infusion pump while the EU summary of product characteristics is openended, noting that the infusion rate may be increased as tolerated by the patient [22, 23]. However, patient tolerability of treatment is highly variable; if there are concerns over tolerability, Ig20Gly may be delivered at full target dose but at a reduced rate. Some HCPs may also recommend starting treatment using a dose ramp-up schedule regardless of prior experience with SCIG, and thus an individualized approach should be taken.

Ig20Gly can be administered using a syringe at a single infusion site; if additional infusion sites are required, a new sterile syringe should be used or a bifurcated needle set may be considered for multiple infusions [22, 23]. In paediatric patients, the infusion site can be changed every 5.0-15.0 mL; in adults, doses greater than 30.0 mL can be divided according to patient preference [22]. Ig20Gly dose adjustments may be considered on an individual basis depending on the patient's initial trough serum IgG level achieved after the first infusion and/or recurrence of infection while the patient is receiving treatment. Indeed, one meta-analysis of 11 studies assessing IgG trough levels associated with SCIG and IVIG showed that for every 1 g/L increase in serum trough IgG level, there was a trend towards decreasing incidence of infection in patients receiving SCIG [43]. Additionally, the Canadian Prairie guidelines for the use of Ig state that for PIDs, the maintenance dose should be adjusted to achieve serum IgG trough levels of at least the lower limit of the age-specific serum IgG reference range, or as needed to achieve clinical effectiveness [44].

It is important to note that patients may be hesitant to use needles; therefore, face-to-face training by an infusion nurse may prove beneficial in building patient confidence to infuse by manual administration and also permits patients to ask more questions about their therapy. Information brochures, such as those developed by the International Patient Organisation for Primary Immunodeficiencies (https://ipopi.org/), may also aid patient confidence in disease management and treatment. However, there is a lack of formal training for nurses in the UK and wider Europe with regard to Ig infusion; instead, nurses who are experienced with subcutaneous infusions have acquired knowledge over their careers. Newly qualified nurses in Europe are calling for formal accreditation, similar to the Immunoglobulin National Society (IgNS) certification in the USA (https:// ig-ns.org/ig-certification/), for performing or assisting with infusions to ensure that high-quality standardized training is available across countries.

#### Conclusions

Manual administration of Ig20Gly has been shown to permit faster rates of infusion than administration via infusion pump. For manual administration of Ig20Gly, patients typically infused at two or fewer infusion sites; owing to patient dexterity, it may be challenging to infuse at multiple sites, which may increase infusion frequency with manual administration. However, at-home support from family, friends, or a primary caregiver may facilitate infusions at multiple sites at the same time. Manual administration of Ig20Gly has been reported to have a favourable safety profile and offers an effective and welltolerated alternative to pump administration. Compared with administration via infusion pump, Ig20Gly manual administration resulted in a similar number and severity of AEs. PROs suggested comparable levels of satisfaction with manual or infusion pump administration of Ig20Gly, with patient preference being a key determinator of patient success with either method of administration. Economic studies estimate that manual administration of SCIG is more cost-effective than IVIG or pumpadministered SCIG, resulting in potentially large savings for healthcare systems. Generally, for infusion of SCIG by manual administration, patients are advised to initiate administration at the full target dose at an infusion rate of 1-2 mL/min to minimize discomfort; however, the rate of infusion should be adjusted depending on patient tolerability. HCPs should assess individual patient serum trough IgG levels and rate of infections to assess the need for Ig20Gly dose adjustments after the initial infusion and throughout treatment. Face-to-face patient training on the use of a needle and syringe for Ig20Gly delivery by a nurse experienced with subcutaneous infusions may increase patient confidence in the use of manual administration of Ig20Gly.

#### Abbreviations

AE	Adverse event
BMI	Body mass index
CANCUN	CANadian CUvitru Non-interventional
fSCIG	Subcutaneous immunoglobulin delivery facilitated by
	recombinant human hyaluronidase
HCP	Healthcare professional
HRQoL	Health-related quality of life
lg	Immunoglobulin
lgG	Immunoglobulin G
lgPro20	Immune globulin subcutaneous (human) 20% solution, stabilized
	with proline
IgRT	Immunoglobulin replacement therapy
lg20Gly	Immune globulin subcutaneous (human) 20% solution, stabilized
	with glycine
IQR	Interquartile range
IVIG	Intravenous immunoglobulin
LQI	Life Quality Index

- NR Not reported PID Primary immu
- PID Primary immunodeficiency disease PK Pharmacokinetic
- PRO Patient-reported outcome
- SC Subcutaneous
- SCIG Subcutaneous immunoglobulin
- SD Standard deviation
- SID Secondary immunodeficiency disease
- TEAE Treatment-emergent adverse event

TSQM-9 9-Item Treatment Satisfaction Questionnaire for Medication

#### Acknowledgements

Medical writing support was provided by Rebecca Tooze, PhD, of Oxford PharmaGenesis, Oxford, UK, and funded by Takeda Pharmaceuticals International AG.

#### Author contributions

DGK, CA, CK, and PKK made substantial contributions to review conceptualization, draft development, and review. All authors have critically reviewed and approved the final manuscript and agree to be accountable for its content.

#### Funding

Medical writing support for this review was funded by Takeda Pharmaceuticals International AG.

#### Availability of data and materials

No data sets were generated or analysed during the current study.

#### Declarations

#### Ethics approval and consent to participate

Not applicable.

#### **Consent for publication**

Not applicable.

#### **Competing interests**

DG-K has received travel support from CSL Behring and honoraria from Bio Products Laboratory, CSL Behring, and Takeda Pharmaceuticals for prior presentations and videos. CA has received honoraria from CSL Behring and Takeda for prior presentations. CK has received honoraria from CSL Behring and Takeda for prior presentations and advisory boards. PKK has been a speaker, advisory board member, or consultant for, and has received honoraria from, ALK, AstraZeneca, Bausch, BioCryst, Canadian Agency for Drugs and Technologies in Health, Canadian Pharmacists Association, CSL Behring, GSK, Medexus, Merck, Novartis, Sanofi Genzyme, Takeda/Shire, and Valeo Pharma, has received research grants from CSL Behring and Takeda/Shire, serves as a medical adviser (volunteer) for Hereditary Angioedema Canada (a patient organization), serves as a board member (volunteer) for the Canadian Hereditary Angioedema Network (a physician organization), and is an employee of McMaster University.

#### Author details

<sup>1</sup>School of Immunology and Microbial Sciences, Department of Immunological Medicine and Allergy, King's College Hospital NHS Foundation Trust, King's Health Partners, London, UK. <sup>2</sup>Clinical Epidemiology Program, The Ottawa Hospital Research Institute, Ottawa, ON, Canada. <sup>3</sup>Department of Nursing, The Ottawa Hospital, Ottawa, ON, Canada. <sup>4</sup>Department of Infectious Diseases, Ontario Immunoglobulin Treatment (ONIT) Program, The Ottawa Hospital, Ottawa, ON, Canada. <sup>5</sup>Department of Internal Medicine, Section of Allergy and Clinical Immunology, University of Manitoba, Winnipeg, MB, Canada. <sup>6</sup>Division of Clinical Immunology and Allergy, Department of Medicine, McMaster University, Hamilton, ON, Canada.

#### Received: 14 May 2024 Accepted: 25 September 2024 Published online: 04 October 2024

#### References

- 1. Tangye SG, Al-Herz W, Bousfiha A, Cunningham-Rundles C, Franco JL, Holland SM, et al. Human inborn errors of immunity: 2022 update on the classification from the international union of immunological societies expert committee. J Clin Immunol. 2022;42:1473–507.
- McCusker C, Upton J, Warrington R. Primary immunodeficiency. Allergy Asthma Clin Immunol. 2018;14:61.
- Patel SY, Carbone J, Jolles S. The expanding field of secondary antibody deficiency: causes, diagnosis, and management. Front Immunol. 2019;10:33.
- Bonilla FA, Khan DA, Ballas ZK, Chinen J, Frank MM, Hsu JT, et al. Practice parameter for the diagnosis and management of primary immunodeficiency. J Allergy Clin Immunol. 2015;136(1186–205):e1–78.
- Jolles S, Orange JS, Gardulf A, Stein MR, Shapiro R, Borte M, et al. Current treatment options with immunoglobulin G for the individualization of care in patients with primary immunodeficiency disease. Clin Exp Immunol. 2015;179:146–60.
- Jolles S, Michallet M, Agostini C, Albert MH, Edgar D, Ria R, et al. Treating secondary antibody deficiency in patients with haematological malignancy: European expert consensus. Eur J Haematol. 2021;106:439–49.
- Wasserman RL. Recombinant human hyaluronidase-facilitated subcutaneous immunoglobulin infusion in primary immunodeficiency diseases. Immunotherapy. 2017;9:1035–50.
- Shabaninejad H, Asgharzadeh A, Rezaei N, Rezapoor A. A comparative study of intravenous immunoglobulin and subcutaneous immunoglobulin in adult patients with primary immunodeficiency diseases: a systematic review and meta-analysis. Expert Rev Clin Immunol. 2016;12:595–602.
- Harmon M, Riazi K, Callum J, Arnold DM, Barty R, Sidhu D, et al. Immunoglobulin utilization in Canada: a comparative analysis of provincial guidelines and a scoping review of the literature. Allergy Asthma Clin Immunol. 2023;19:85.
- Immunodeficiency UK. Choosing subcutaneous or intravenous immunoglobulin therapy. https://www.immunodeficiencyuk.org/immun oglobulin-replacement-therapy/choosing-subcutaneous-or-intravenousimmunoglobulin-therapy/. Accessed 25 Mar 2024.
- Younger ME, Aro L, Blouin W, Duff C, Epland KB, Murphy E, et al. Nursing guidelines for administration of immunoglobulin replacement therapy. J Infus Nurs. 2013;36:58–68.
- 12. Wasserman RL. Progress in gammaglobulin therapy for immunodeficiency: from subcutaneous to intravenous infusions and back again. J Clin Immunol. 2012;32:1153–64.
- Martin A, Lavoie L, Goetghebeur M, Schellenberg R. Economic benefits of subcutaneous rapid push versus intravenous immunoglobulin infusion therapy in adult patients with primary immune deficiency. Transfus Med. 2013;23:55–60.
- 14. Jolles S. Hyaluronidase facilitated subcutaneous immunoglobulin in primary immunodeficiency. Immunotargets Ther. 2013;2:125–33.
- Warnatz K, Jolles S, Agostini C, Vianello F, Borte M, Bethune C, et al. Subcutaneous Gammanorm(R) by pump or rapid push infusion: impact of the device on quality of life in adult patients with primary immunodeficiencies. Clin Immunol. 2022;236: 108938.
- Shapiro R. Subcutaneous immunoglobulin therapy by rapid push is preferred to infusion by pump: a retrospective analysis. J Clin Immunol. 2010;30:301–7.
- Knowles SP, Printz MA, Kang DW, LaBarre MJ, Tannenbaum RP. Safety of recombinant human hyaluronidase PH20 for subcutaneous drug delivery. Expert Opin Drug Deliv. 2021;18:1673–85.
- Jolles S, Sleasman JW. Subcutaneous immunoglobulin replacement therapy with Hizentra, the first 20% SCIG preparation: a practical approach. Adv Ther. 2011;28:521–33.
- Borte M, Krivan G, Derfalvi B, Marodi L, Harrer T, Jolles S, et al. Efficacy, safety, tolerability and pharmacokinetics of a novel human immune globulin subcutaneous, 20%: a phase 2/3 study in Europe in patients with primary immunodeficiencies. Clin Exp Immunol. 2017;187:146–59.
- Keith PK, Cowan J, Kanani A, Kim H, Lacuesta G, Lee JK, et al. Transitioning subcutaneous immunoglobulin 20% therapies in patients with primary and secondary immunodeficiencies: Canadian real-world study. Allergy Asthma Clin Immunol. 2022;18:70.

- Canadian blood services. Plasma protein products request for proposal results. Customer letter # 2017-42. 2017. https://www.blood.ca/sites/ default/files/CL\_2017-42.pdf. Accessed 14 Feb 2024.
- Cuvitru 200 mg/ml solution for subcutaneous injection. Summary of product characteristics. 2024. https://www.ema.europa.eu/en/docum ents/product-information/hyqvia-epar-product-information\_en.pdf. Accessed 14 Feb 2024.
- CUVITRU, immune globulin subcutaneous (human), 20% solution. Highlights of prescribing information. 2023. https://www.shirecontent. com/PI/PDFS/Cuvitru\_USA\_ENG.PDF. Accessed 3 Oct 2023.
- Suez D, Stein M, Gupta S, Hussain I, Melamed I, Paris K, et al. Efficacy, safety, and pharmacokinetics of a novel human immune globulin subcutaneous, 20 % in patients with primary immunodeficiency diseases in North America. J Clin Immunol. 2016;36:700–12.
- Hizentra 200 mg/mL solution for subcutaneous injection. 2023. https:// www.ema.europa.eu/en/documents/product-information/hizentra-eparproduct-information\_en.pdf. Accessed 12 Dec 2023.
- US FDA. Examples of reported infusion pump problems. 2017. https:// www.fda.gov/medical-devices/infusion-pumps/examples-reported-infus ion-pump-problems. Accessed 25 Mar 2024.
- Cowan J, Bonagura VR, Lugar PL, Maglione PJ, Patel NC, Vinh DC, et al. Safety and tolerability of manual push administration of subcutaneous IgPro20 at high infusion rates in patients with primary immunodeficiency: findings from the manual push administration cohort of the HILO study. J Clin Immunol. 2021;41:66–75.
- Patel NC, Gallagher JL, Ochs HD, Atkinson TP, Wahlstrom J, Dorsey M, et al. Subcutaneous immunoglobulin replacement therapy with Hizentra is safe and effective in children less than 5 years of age. J Clin Immunol. 2015;35:558–65.
- 29. Shapiro RS. Subcutaneous immunoglobulin: rapid push vs infusion pump in pediatrics. Pediatr Allergy Immunol. 2013;24:49–53.
- Shapiro RS. Subcutaneous immunoglobulin therapy given by subcutaneous rapid push vs infusion pump: a retrospective analysis. Ann Allergy Asthma Immunol. 2013;111:51–5.
- Walter G, Kalicinsky C, Warrington R, Miguel M, Reyes J, Rubin TS. Delivery of subcutaneous immunoglobulin by rapid "push" infusion for primary immunodeficiency patients in Manitoba: a retrospective review. Allergy Asthma Clin Immunol. 2020;16:34.
- Heropolitanska-Pliszka E, Pac M, Pietrucha B, Machura E, Pukas-Bochenek A, Chrobak E, et al. Subcutaneous immunoglobulin 20% (lg20Gly) treatment regimens in pediatric patients with primary immunodeficiencies – real-world data from the IG TATRY study. Expert Rev Clin Immunol. 2023;19:1281–91.
- Fasshauer M, Borte M, Bitzenhofer M, Pausch C, Pittrow D, Park M, et al. Real-world use, safety, and patient experience of 20% subcutaneous immunoglobulin for primary immunodeficiency diseases. Adv Ther. 2023;40:5168–87.
- Meckley LM, Wu Y, Tzivelekis S, Gandhi V, Gladiator A. Infusion parameters of 20% subcutaneous immunoglobulin for primary immunodeficiency diseases among patient support program participants. Ann Allergy Asthma Immunol. 2021;127(568–74): e1.
- Perez EE, Orange JS, Bonilla F, Chinen J, Chinn IK, Dorsey M, et al. Update on the use of immunoglobulin in human disease: a review of evidence. J Allergy Clin Immunol. 2017;139:S1–46.
- Orange JS, Grossman WJ, Navickis RJ, Wilkes MM. Impact of trough IgG on pneumonia incidence in primary immunodeficiency: a meta-analysis of clinical studies. Clin Immunol. 2010;137:21–30.
- Bonagura VR, Marchlewski R, Cox A, Rosenthal DW. Biologic IgG level in primary immunodeficiency disease: the IgG level that protects against recurrent infection. J Allergy Clin Immunol. 2008;122:210–2.
- Shapiro R. Subcutaneous immunoglobulin (16 or 20%) therapy in obese patients with primary immunodeficiency: a retrospective analysis of administration by infusion pump or subcutaneous rapid push. Clin Exp Immunol. 2013;173:365–71.
- Cocito D, Peci E, Rigaldo S, Canavese C, Migliaretti G, Cossa FM. Manual push technique, an alternative route of subcutaneous immunoglobulin administration in chronic inflammatory demyelinating polyradiculoneuropathy: a proof-of-concept study. Clin Neurol Neurosurg. 2020;198: 106240.
- 40. Keith PK, Cowan J, Kanani A, Kim H, Lacuesta G, Lee JK, et al. Correction: transitioning subcutaneous immunoglobulin 20% therapies in patients

with primary and secondary immunodeficiencies: Canadian real-world study. Allergy Asthma Clin Immunol. 2023;19:54.

- Cuvitru 200 mg/mL solution for subcutaneous injection. Package leaflet: information for the user 2023. https://www.medicines.org.uk/emc/files/ pil.9191.pdf. Accessed 25 Mar 2024.
- Katzberg H, Lewis RA, Harbo T, Allen JA, Bullock M, Grosse-Kreul D, et al. Subcutaneous immunoglobulin in chronic inflammatory demyelinating polyneuropathy – neurologist, nursing and patient perspectives. Eur Neurol Rev. 2019;14:44–9.
- 43. Shrestha P, Karmacharya P, Wang Z, Donato A, Joshi AY. Impact of IVIG vs. SCIG on IgG trough level and infection incidence in primary immunodeficiency diseases: a systematic review and meta-analysis of clinical studies. World Allergy Organ J. 2019;12:100068.
- 44. Prairie Collaborative Immune Globulin Utilization Management Framework Project. Criteria for the clinical use of immune globulin. Alberta Ministry of Health, Shared Health Manitoba, and Saskatchewan Ministry of Health. 2022. https://www.ihe.ca/public/uploaded/Prairie% 20lg%20Final%20Guideline%2009.02.22.pdf. Accessed 6 Mar 2024.

#### **Publisher's Note**

Springer Nature remains neutral with regard to jurisdictional claims in published maps and institutional affiliations.